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Style No. DICKENS PATTERN H
Description Knitter fabric:100%Polyester, dyed in Grey for sofa
End use Sofa

Tested performing | November 21, 2018-September 30, 2018
period

TEST RESULT(S) :For further details, please refer to the following page(s)
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Test result:

Abrasion Resistance

(ISO 12947-2:2016; Martindale Wear&Abrasion Tesker;12kpa Pressure)

The Quoted Result(rubs) > 153,000

SAMPLE PHOTO

***END OF REPORT***



